
A

A

B

C

E

F

G

H

H

I

J

1

1

1

1

1

8

8

10

8

2

 

A

D

step:1 step:2

step:3 step:4

B B
D

G

G
E

F

C

B B

POLT / BOLT M8x50

ALLEN WRENCH M6

METAL WASHER M8

METAL WASHER M6

ALLEN WRENCH M8

Press the  button as the table descends and press down with your hand
on the center of the table as shown.

OSADE LOETELU / PARTS LIST

KOKKUPANEKUJUHEND / ASSEMBLY INSTRUCTION

POLT / BOLT M6x35

POLT / BOLT M6x25

TABLE BASE

Press and hold the  button as the table rises.

SUPPORTING TUBE

LAUAPLAAT

TABLE RIM

TUGIJALG

ALUS

METALLSEIB M6

METALLSEIB M8

VÕTI M6

VÕTI M8

SAMM / STEP 1

SAMM / STEP 2

SAMM / STEP 3
SAMM  / STEP 4

Laua tõstmiseks vajutage nuppu ja hoidke all. Laua langetamiseks vajutage nuppu ja suruge käega lauaplaati kergelt alla.



1

2

g 20

h 20

i 1

3

3

2

2

g
h

4 X

4 X

a

b

c

d

e

f

g
h

g
h

g
h

g
h

M6

Polt / Bolt
M6x20

Allen wrench

Metal washer
M6xØ14

Kinnitustarvikud / Fixings

OSADE LOETELU / PARTS LIST

Osad / Components

Osa/Part Tk/Qty Osa/Part Tk/Qty

Iste / Seat frame

Jalad / Legs
230L

Jalg / Leg 220L

Keskmine jalg
Sofa mid feet

Padi / Cushion

Seljatoepadi
Back cushion

Metallseib

Võti

SAMM / STEP 1

SAMM / STEP 2



4 X

a 1

b

2c

f 12

g 12

h 1

d

1

1

2

e

f
g

fg
fg

M6

Polt / Bolt
M6x20

Allen wrench

Metal washer
M6xØ14

Kinnitustarvikud / Fixings

Padi / Cushion

Iste / Seat fame

Back cushion

Osad / Components

OSADE LOETELU / PARTS LIST

Osa/Part Tk/Qty Osa/Part Tk/Qty

Jalad / Legs
230L

Jalg / Leg 220L

Seljatoepadi

Metallseib

Võti

SAMM / STEP 1

SAMM / STEP 2


